MZ2-1225BA

MOTIVE POWER INDUSTRY CO._.LTD.



FEH B
E1l CRANK CASE

/o

125 CC SAI(OPTIONAL)

38
WITHOUT SAI (OPTIONAL)




E1 ph$H% (CRANKCASE )

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5E HE FHPXATE FHEXATE B

1 [C10610100001 1 |HHEhES RH CRANKCASE M2-125

2 |E1061020000 1 |BEHE RUBBER BUSH

3 (90190605003 2 |RAMN HEXAGON FLANGE BOLT

4 (90170818800 2 |EETENRAR STUP BOLT

5 |G1061070000 R E PLUG OIL

6 (93540801400 2 |EfIsE LOCK PIN

7 |C5061040000 1 |HeEhFEER A CRANKCASE GASKET

8 90170819500 2 |EETENRAR STUD BOLT

9 |C10620100002 1 |ZdhEh%E LH.CRANKCASE M2-125

10 |E1061020000 1 |BEHE RUBBER BUSH

11 [90181201500 1 [RAMN HEXAGON FLANGE BOLT DRAIN OIL

12 (92141200006 1 | FBE PLAIN WASHER

13 [95572232601 1 |TCRht, (shEhFA) OIL SEALTC TYPE M2-125

14 196510620402 1 |FREEHEHR(6204) DEEP GROOVE BALL BEARING

15 96510620200 1 |FREEHE#HR(6202) DEEP GROOVE BALL BEARING

16 [96510620301 1 |FREEH#HR(6203) DEEP GROOVE BALL BEARING

17 [95572032600 1 [TCRHmF($ 32* § 19.5*%6t) OIL SEAL TC TYPE FOR PULLEY
21 92140800001 1 | FBE PLAIN WASHER

22 190190801200 1 [RAM (M8*12L) HEXAGON FLANGE BOLT

24 190190601203 2 |RAM (M6*12L) HEXAGON FLANGE BOLT

30 |C106K0100002 1 |HhEnfiERR(E.R) RH AND LH CRANKCASE ASSY. M2-125

38 |C1286320000 1 | ZERERERK SEP PLAT,SECOND AIR COVER FOR W/O SAl

ALLORO-125 PAGE |




A
Y

Y
LH SIDE COVER

E2




E2 7322 (LEFT SIDE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
SHRE BE ElhpxX£BE EHEXLE g

1 C1063010770 1 |EBEERRE) SIDE COVER, LH

1 C50630107200 1 |EBEGEERE) LH. SIDE COVER Please use it after the engine number H02330~

2 C1063021000 1 EREHR Gasket Left Cover

3 93540801400 2 |EhIH LOCK PIN

4 C1063060000 1 | EBERIR PARTITION PLATE

4 C50630600000 1 | EBERIR PARTITION PLATE Please use it after the engine number H02330~

5 C1063120000 1 |fRiREE GASKET, PARTITION PLATE

5 C50631200000 1 |fRiREE GASKET PARTITION PLATE Please use it after the engine number H02330~

6 92110500000 4 |[EBEEHERE SPRING LOCK WASHER

7 90050500900 4 |+FiEEEMEIEE] |CR ROUND HD MACHINE SCREW(M5%9

8 C1251001000 1 |EsEE S iRE =4 S |DRIVEN GEAR & SPRING ASSY

9 C1062081000 1 | EEESE BRACKET, CENTER STAND

10 |C16031400001 1 |E5&BEE AR (I3 [NOTICE STICKER, GEAR OIL

11 C1251112000 1 |{REEgEE torsion spring

12 |C1251101000 1 |WRESLMSES SHAFT ASSYKICK STARTER

13 [C1251120000 1 |#HE (BE) BUSH, KICK SPINDLE

14 192141700002 1 | F8E WASHER

15 192171700000 1 |CEE RETAINING RING C TYPE

16 |C1251200000 1 |[EEEEIEHEE KICK STARTER ASSY

17 |E1251240000 1 RUBBER PAD KICK STARTER

18 190210802500 1 |RARERE HEXAGON SCOKET HD. CAP BOLT(M8%*25L)

19 (90190604001 10 |RAGKIRE HEXAGON FLANGE BOLT (M6%40L)

20 |M2063100000 1 | BREHE BREATHER PIPE COMP

21 IM2063030000 1 |[BRE BREATHER PIPE

22 |C1063092000 1 [BiER SPONGE,BREATHER PIPE

23 |C1063110000 1 |BEER FIXING PLATE

24 |C1706280000 1 |Ex CLAMP

25 |C1251171000 1 |[REENEE FIXED SHAFT, KICK STARTER




=g (125 CC)
CE3.L CYLINDER HEAD




E3.1 AHEEE, BFEIZE (CYLI

NDER HEAD ASSY.)

& FAM2-125

No. [Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPXATE FHEXATE B

1 |C10710120001 1 |REFE(E-RZER) HEAD COMP. CYLINDER W/O SAI

5 |C1071200000 e -1 A D) VALVE EXHAUST

6 |C1071300000 1 |#EXRE, (X) VALVE INLET

7 |C1071072000 1 |SREE#RE GASKET HEAD CYL.

8 (93541001401 2 |EfIfE (10*14) LOCK PIN

9 190190610000 2 |RAM HEXAGON FLANGE BOLT

10 (90170802900 2 |EETEIRAE STUD BOLT

11 [90170606300 2 |EETEIRAE STUD BOLT

12 |C1261320000 1 |[{bhEs INSULATOR CARB GASKET

13 |C1261310000 1 |[{bmhEs INSULATOR CARB

14 |C1261052000 1 |HEREEHESES INTAKE MANIFOLD COMP

15 95512700001 1 |ORE O RING

16 [90150400800 4  |+FiERETE B BT C-R TAPPING MACHINE SCREW

17 |C1261061000 1 |EX HOSE CLAMP

18 (92040600000 2 |RAM M6*1.0P) HEXAGON FLANGE NUT

19 |C12220000002 1 |KEE IGNITION PLUG

20 (92431600002 2 | FBE PLAIN WASHER

21 [C1071410000 2 |FEAMIREE SPRING,VALVE YELLOW
22 |C1071440000 2 |AFEEAE RETAIER VALVE SPRING

23 [C1071430000 4 |FAME COTTER VALVE

24 (C1073001000 1 | ChEmEhER R CAM,SHAFT ASSY.

25 [C1072060000 1 |BrmRREE SHAFT,EX.ROCKER ARM

26 |C1072010000 2 |FMEE, (B1F) VALVE RXKER ARM

27 |C1072420000 2 |ERIREBIRS SCREW TOPPED ADJUSTER

28 92020500001 2 |FNAIRE HEXAGON NUT

29 [C1072050000 1 |EREEHE SHAFT,EX.ROCKER ARM

30 |93541001401 2 |EfIsE LOCK PIN

31 |C1072430000 1 | ¥mEhE e B CAMSHAFT HOLDER

ALLORO-125 PAGE 3




=g (125 CC)
CE3.L CYLINDER HEAD




E3.1 ;SEIEE, A2 (CYLINDER HEAD ASSY.) EHAM2-125

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPhXLTE FHEXATE B

32 192140800000 4 |F#E (8.4D*17D*1.6T) PLAIN WASHER

33 |92040800000 4 |RAM M8) HEXAGON FLANGE NUT

34 |C2071102000 1 |AEEEES CYL.HEAD COVER COMP.

35 |C1071120000 1 |REIEEHR DACKING,CYL. HEAD COVER

36 |C1071130000 1 |[BAREE TUBE CYL HEAD COVER

37 |ES071190000 1 [EAREHE PCV PIPE ASSY

38 90190602700 4 |RAM HEXAGON FLANGE BOLT

39 |C1071451000 2 |FRAiHE VALVE SEAL

41 |C10711500001 1 |kEiR PARTITION Plate

42 |C10711100003 1 |REIEES= CYLINDER HEAD COVER

ALLORO-125 PAGE 4




HERSE (125 CC)
F41 CYLINDER . PISTON . CRANKSHAFT




E4 &L,

JEZE, mhAAEAAE AR (CYLINDER, PISTON , CRANK SHAFT)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
=455 HE s EHEXLTE Hig

1 M20665010001 1 |BIAAEARR R CRANK SHAFT ASSY. M2-125

2 193530402500 2 |3 B # (C10665020002 Ftf) |WOODRUFF KEY

3 [C1067013000 1 EE PISTON

4 |C1067150000 2 |EEEX CLIP, PISTON PIN

5 [C1067110000 1 EES PISTON PIN

6 |G10673100001 1T EERO) PISTON RING (1)

7 161067321000 1 |FEERQ PISTON RING (2)

8 61067402000 1 |EHIRES 0IL SCRAPER RING COMP

9 1G1064011000 1 | RE CYLINDER

10 [G1072500000 1 |BEAREMEE CHAIN ADJUSTER ASSY

11 |/G10724820000 1 |SEARRRs Gasket, Chain Adjuster

13 1G1072560000 (IR EST CHAIN ADJUSTER BOLT

14 195510900001 1 |oORmE 0 RING

15 190190601604 1 |RAGEKIZEE-EG HEXANGON FLANGE BOLT

16 |G1064111000 1 |RE#2A Gasket Cyl.

17 193541001401 2 |FELIEE (10%14) LOCK PIN (10%14)

18 1G1072460000 1 |EmEEEE CHAIN, CAMSHAFT

19 |G1072440000 1 |BEh AR TENSIONER, TIMING CHAIN

20 |G10724700001 1 |BEEHS GUIDE COMP., CAM CHAIN

21 1G1072490000 1 W ARERGKES SCREW ASSY, TIMING CHAIN TENSIONER

22 195511500001 1 |0OmE 0 RING

23 1G1062100000 2 |EBEER (%) ROLLER BEARING

24 190190601207 1 |RAMKIZEEEG HEXAGON FLANGE BOLT (M6x1. OP*12L)

25 192140600011 1 | F2E WASHER

26 |G1066130000 1 |FriREtss TIMING SPROCKET

27 161066140000 1 |#hE s OIL PUMP SPROCKET

28 |[M206F0100001 1 | EEdAsESs LH & RH CRANKSHAFT ASSY.

29 |NA 1 ERMEE CONNECTING ROD COMP




+

11|
=

5 B

RIGHT CRANKCASE COVER

ES




E5.ApEhFEE (STARTING MOTOR)
No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5E = FHPhXLTE FHEXATE B

1 |C10680100002 1 |EHhEhFEE RH. CRANKCASE COVER

2 |C1068020000 1 |(GHhEEERA GASKET RH. CRANKCASE COVER

3 [95572030501 1 |TCR:mE($ 30* § 18*5t) OIL SEAL TC TYPE FOR RH CASE COVER
4 (93540801400 2 |EfIsH LOCK PIN

5 |C2068110000 1 |#EREE GAUSE,OIL LEVEL COMP

6 (90190603000 1 |RAM M6*30L) HEXAGON FLANGE BOLT

7 (95511800001 1 |ORE O-RING

8 |C1706640000 1 |A.C.GEEfR A.C.G PLATE

9 (90190602700 1 |RAM M6*27L) HEXAGON FLANGE BOLT

10 [90190609500 4 |FRAM HEXAGON FLANGE BOLT

11 [{90190610000 1 |RAM HEXAGON FLANGE BOLT

12 [90190611000 2 |7"AM HEXAGON FLANGE BOLT

13 |G1062180000 1 |iEHs SCREEN OIL FILTER

14 |{C1062190000 1 |ERREEE SPRING OIL FILTER SCREEN

15 (95513100000 1 |ORE O-RING

16 |C1062240000 1 |iEhiEE CAP TAPPET ADJUSTING HOLE

17 |C1701270000 1 | BB PURSE LOCK

18 |C1241030000 1 |[EBEERER START MOTOR, LINE

ALLORO-125 PAGE 6




E6. 1tifizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6.2 {b;H58 #EEEC/(CARBURETOR ,W/O EEC SYSTEM)

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5E = FHPhXLTE FHEXATE B
1 |C11510000003 1 |1b;HESE AL (SETTING 113) CARBURETOR ASSY (SETTING 113) |[M2-125
2 |16199GY69000 1 |BBE TUBE SET

3 (14029232201 1 |BEZEEEMS VACUUM PISTON COMP

4 |N4254HGGN 1 |iHst JET NEEDLE COMP

5 [12298057000 1 |k VALVE PLATE SET

6 [1290A232000 1 |ERREEE SPG;COMPR

7 (10308737003 1 | EE TOP SET

8 (01108031100 2 |UR%kAR SCREW,PAN

9 |N42633D00 1 |HstEsE NEEDLE JET M2-125
10 |N41318C00 1 |H#EEEE NEEDLE JET HOLDER

11 [991011161020 1 |EEE(#102) MAIN JET

12 |{1001440H0351 1 |{EERERE(#35) SLOW JET M2-125
13 |16155ZG8L100 1 |FEIREM FLOAT VALVE SET

14 10528622101 1 |EE FLOAT COMP

15 |[W952525250 1 |FEs ARM PIN

16 [K3500840100 1 |hEABR FLOAT CHAMBER SET

17 [93500040121H 3 |BR&kAR SCREW,PAN

18 (12308567001 1 |] HOLDER CAP

19 [40000940000 1 BEIEEiE s AUTO BYSTARTER SET

20 938920400818 1 |B iRk SCREW WASHER

21 (10908732001 1 |EEA SET PLATE

22 10280547000 1 |#FAE SEALING CAP

23 (12018302201 1 |ER# DIAPHRAGM COMP

24 [1290A072000 1 |EEREEE SPG;COMPR

25 |12308502000 1 | COVER

26 |93500040101H 2 |iR&R SCREW;PAN

ALLORO-125

PAGE 7




E6. 1tifizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6.2 {b;H58 #EEEC/(CARBURETOR ,W/O EEC SYSTEM)

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5E = FHPhXLTE FHEXATE B
27 |1785402H0040 1 | BBE TUBE SET
28 11988222000 1 |EHRER DRAIN SCREW
29 |12028656000 1 |BA O RING
30 |K4460100100 1 |HEFBIZEGES PILOT SCREW SET
31 |N35062E00 1 [h=EH FLOAT CHAMBER
32 |N44612B00 1 |34k SCREW
33 |W17115189901 1 |EEREREE COMPRESION SPRING
34 03018032000 1 | FBE PLAIN WASHER
35 |16075KG89010M1 1 |OfER O RING
ALLORO-125 PAGE 8




L/ BEERRH
CVT TRANSMISSION

35 (150 CC)




E7 BESH Rk (DRIVING PULLEY)

NO. Part No. Q' TY PART NAME PART NAME SPEGIFICATION
SHRES = S aiE SHEXLTE R

1 51237000001 1 BEHEETHEAS belt pulley comp.driven face

2 P1123410000 1 |45k IR108 NUT

3 C1123300000 1 AL N k=) BODY COMP, DRIVE PLATE

4 C1123420000 3 |BtEHRERKRE DAMPER RUBBER, CLUTCH

5 C1123430000 3 |HtEHREE SPRING, CLUTCH M2-125

6 11234400001 3 |HESHRLLER weight set.clutch

Ji C1123450000 1 Bt SR ER PRESSURE PLATE, CLUTCH

8 92180700000 3 E &40 (7%0.8T) RETAINING RING E TYPE

9 1123330000 1 BEER COLLAR, SPRING

10 |G11235210000 1 HERE mEE SPG. , DRIVEN FACE M2-125

11 |C1123530000 1 | BHES SEALED SOCKET

12 195513700002 2 O &35 (36. 7D*1. 92D) 0-RING NEW XIREDOHREE*HENNN:-LET

12 195514000001 2 |O%IIE (39. 8Dx2. 2D) 0-RING KEEOHERZLSBL W -LET

13 195593441400 2 |GEHE 0IL SEAL G TYPE

14 |G1123250000 3 |BE BUSH

15 |G1123240000 3 |BEH PIN, GRIDE

16 |G1123211000 1 AEEEEmAEES BODY COMP., DRIVEN FACE

17 196520690200 1 B R AR Bk E K DEEP GROOVE BALL BEAR ONE SEAL

18 192162800000 1 CE IR RETAINING RING C TYPE

19 |G1123110000 1 RS mAREHEE DOBY COMP, DRIVEN FACE

20 196550202900 1 = E AR NEEDLE BEARING

21 C1123510000 1 BERNEXREHE OUTER BODY COMP, CLUTCH

21 C11235100001 1 BERNEXREHEE OUTER BODY GOMP. GLUTCH

22 192041200002 1 XA KR I HEXAGON FLANGE NUT

23 192141200005 1 |F82E WASHER

24 1G11220000001 1 VEI R V TYPE BELT

25 |G11211000001 1 EEEHEEES FACE MOVABLE DRIVE

26 |G1251030000 1 | iRR RATCHET , KICK STARTER

27 192141200005 1 |F2E WASHER

28 192041200002 1 |RAMBIRE HEXAGON FLANGE NUT

29 |G11212000001 6 |BEZFHAE01g WEIGHT ROLLER ASSY M2-125

30 [C1121321000 3 hicsi SLIDE PIEGE

31 |G1121310000 1 | &R PLATE, RAMP

32 [C1121050000 1 EEER B mdwE BOSS, MOVABLE DRIVE FACGE

33 |G11210600001 1 EREy DRIVE FAGE

34 |G51236010000 1 |EEFiREE plate assy.drive M2-125




E8 B / RERS
FAN COVER. GENERATOR




E8 % 4% (GENERATOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
SRS HE ShhxaE SHEXLE R

1 (2221000000 1 |FREGREEMAER AC GENERATOR ASSY M2-125

2 162221010000 [EE FLYWHEEL M2-125

3 162221020000 1 EEEFHEE STATOR COMP

4 190180602002 2 |RACBIERE (M6x20L) -5EG6 HEXAGON FLANGE BOLT (M6%20L)

5 190190501201 2 |RAEMKZE HEXAGON FLANGE BOLT (M5%12L)

6 192041200000 1 |RAMEKEZE HEXAGON FLANGE NUT

7 |G1043001000 1 |AR FAN

8 90190601206 4 |RAMBIRE M6x12L) S # Hexangon Flange Bolt

9 1610420020000 1 | ARE FAN COVER ECR-C

10 |G1042030000 1 |BBE RUBBER PLUG

11 190180602002 4 |RAMFIZE (M6x20L) -HEG6 HEXAGON FLANGE BOLT (M6%20L)

12 190150501602 4 |+FEEE B BURET C-R RECESS PAN HD. TAPPING

13 |G10422100001 1 |AAE (2) COOLING COWL (2) M2-125

14 |G1042102000 1 |AAE (1) COOLING COWL (1) M2-125

15 |G1042120000 1 | AAEmE (1) SEAL, COOLING COWL (1)

16 |G1042220000 1 | AAEmE (2) SEAL, COOLING COWL (2)

17 |G1701260000 1 |BBE RUBBER PLUG

18 |G1042242000 1 | ABREE COVER, FAN HOOD

19 190110401600 3 |toFiEfEEE B SRk (16L) CR PAN HD TAPPING SC

20 |G16031300001 1 |BIE#mIEMR (0 NOTICE STICKER, OIL

21 192141200005 1 |FE8E WASHER

22 |G1701290000 1 |#BE PLASTICS LOCK

23 192110500000 2 | EEHREE SPRING LOCK WASHER

24 |G1706640000 1 |A. C. GE#R A.C.G PLATE

25 1G1042270000 1 | BERE CUIDENCE PIPE OPTIONAL FOR FROZEN AREA

26 (G1042010000 1 |RR FAN ASSY 9% +18%




£ 9

STARTING MOTOR. OIL PUMP




E9. M2 STARTING MOTOR

No. [Part No. Q'TY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPhXLTE S e b &
1 [C1081000000 1 ¥ OIL PUMP ASSY o

2 |C1243030000 3 |BEREsREE ROLLER ONE WAY CLUTCH
3 [C1243020000 3 |Ef COP,ROLLER SPRING
4 |G1243010000 3 |EEfEEE COMPRESS SPRING
5 |C12430500001 1 |EERE st COVER CLUTCH OUTER
6 90210801000 3 |RARBRE INNER HEX BOLT
7 (96590283200 1 |iZ&tER NEEDLE BEARING
8 [C1081070000 1 |HH SHAFT,OIL PUMP
9 190190602700 2 |7}AM M6*27L) HEXAGON FLANGE BOLT
10 |C1081030000 1 |HH SPRKT OIL PUMP DRIVEN
11 (92040600000 1 |RAM M6*1.0P) HEXAGON FLANGE BOLT
12 |C1081220000 1 |HH CHAIN,OIL PUMP
13 |C1081230000 1 |#HE D bRk SEPARATER OIL
14 |E1681030000 2 |REEGEAEIRE WITH WASHER HEX BOLT
15 [C1241000000 1 |EEEEHEE START MOOT COMP.
16 95512400002 1 |ORE O RING
17 (90190601601 2 |7}AM HEXAGON FLANGE BOLT
18 |C1242040000 1 |[EBhEEE R SHAFT,STARTET REDUCTION GEAR
19 |C1242010000 1 |EEEEE R GEAR,STARTER REOUCTION
20 [C12430000001 1 |EmE#EIEK ONE WAY CLUTCH ASSY.
21 |NA 1 |EmpeREs ONE WAY CLUTCH COMP.
22 |C1244000000 1 |ESHASRERES GEAR COMP.STARTING CLUTCH
23 (92142200000 1 | FBE PLAIN WASHER
24 |C1243060000 1 |SHELRE NUT LOCK
ALLORO-125 PAGE 12




£10 [HEEERE

GEAR TRANSMISSION




E10 {5&#5 (GEARBOX)

Part No. Q' TY PART NAME PART NAME SPECIFICATION
NO. SHRIE #®= X aE SHEXATE R

1 2141011000 1 |EEEE TRANSMISSION COVER

2 2141021000 1 |[EFEEEE Trans Cover Gasket

3 93541001401 2 |TEGRIEE (10%14) LOCK PIN (10%14)

4 95572742702 1 |TCE! &t 0il Sealtc TC Type

5 96510600200 1 R DEEP GROOVE BALL BEARING

6 96510630100 1 | DEEP GROOVE BALL BEARING

7 G11411000003 1 |EREhE DRIVING SHAFT M2-125

8 11412000003 1 |iEEsmES IDLE GEAR COMP M2-125

9 11414110001 1 |&#E AXLE, DRIVE shall pair 20mm XIREEDRZHELOWVELET

9 11414120001 1 %% (NE) AXLE DRIVE 22mm, shall pair NEWXIRERZZBEN-LET
10 |G11413100003 1 |=#EeatH (431) FINAL GEAR M2-150 (shal | pair 20mm ) XIRBEHEREHEN-LET
10 |G11413110003 1 | (431) FINAL GEAR 22mm, shall pair NEWXIRERZZBENWN-LET
11 192172000000 1 |CENE RETAINING RING C TYPE shall pair 20mm XIREERZEZHSELOWLVELET

11 192172200000 1 |CEIIR (22) C TYPE RETAINING RING 22mm, shall pair NEMXIREH#ZEEHBELNV-LET
12 196530622200 1 | R BALL BEARING, DOUBLE SEALED

13 192165000000 1 |CRUNE (LA RETAINING RING C TYPE

14 |M2407430000 1 | EEiE PIVOT REAR BK. SHDE

15 195510800000 1 |0f3R (7.5%1.5) 0 RING(7.5%1.5)

16 190190805001 1 |[RAMGRE (B#) HEXAGON FLANGE BOLT (M8%50L)

17 190190804501 1 |RAMGESE HEXAGON FLANGE BOLT (M8%45L)

18 190190804003 4 |RAMERE HEXAGON FLANGE BOLT (M8%40L)

19 190190802600 1 |RAMGERE HEXAGON FLANGE BOLT (M8%26L)

20 192060800000 1 |RACKIZIE (BEEN8x1. 25P) HEXAGON FLANGE NUT (LOOSEPROOF

21 |P1062150000 1 |#higse 0IL BOLT

22 195511300001 1 |ORE 0 RING

23 |M2701070000 1 |BBE PLASTIC PLUG




ESRIAS (EEC)

JE
B
AIR CLEANER COMP.

(=]
O

asl=—IN

E11.2

(W/O EEC SYSTEM)




E11.2 AIR CLEANER COMP. / % Sa350E da- £ = EEC

. LIS i ]

No. |Part No. Q'TY PART NAME PART NAME REMARK
"B | S SRR BrEl FHPhXLTE S e bE &
1 |[M22620010001 1 |Zm=EERES AIR CLEAN ASSEMBLY M2-125

2 |NA 1 |[EEEEAE AIR CLEANER BODY

3 |M2262020000 1 |EERNE AIR CLEANER COVER

4 |M2262060000 1 |AOBE INDUCT PIPE

5 |M2262030000 1 |ZEiEIREE ELEMENT, AIR CLEANER

6 |M2262040000 1 |[$REEE PACKING

8 |M22620500003 1 |HOBE OUTLET PIPE M2-125

9 |M2262360000 1 | EEE 2 WAY CONNECTOR

10 [92221000001 1 |IREX PLAIN CLIP

11 |M2262110000 1 | RERR CLIP

12 |M2262380000 1 | RERR CLIP

13 |90150502500 6 |fHERURER TAPPING SCREW

14 |NE262060000 2 |BE BUSH

15 [90190603000 2 |7"AM (M6*45L) HEXAGON FLANGE BOLT

16 92140600005 2 |FBE PLAIN WASHER

ALLORO-125 PAGE 14







E12;8 & 2% (MUFFLER)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
B = B aE EHEXALTE g

1 1652815030003 1 [EEIREERER (SME) MUFFLER ASSY,RR SECTION 200847 W LARI

2 [M22810100003 1 |fEER HEATPROOF COVER 200847 W LARI

2 [(M22810100007 1 |fEER HEATPROOF COVER 20084EE7 WLABE  H-F V447

3 190050602000 2 |+ iEETERESSZET (M6%20L)  |C-R PAN HD MACHINE S

4 192140600015 4 |FERE (HEE WASHER (TEMPERATURE-ENDURING)

5 (G328A0400000 2 |$HIR CIRCLET

6 |G328A020000 2 |SEERNEE INNER SPACER

7 190050601200 2 |+FHEETEEESIE4T M6%12L)  [CR ROUND HD MACHINE SCREW (M6x12L)

9 |G5281070000 1 |ZHEE CLOSED GASKET

10 |G52810820000 1 [EERMEA CONNECTOR ASSY.

11 |F32811060000 1 [EEIRAIEREEER EXHAUST PIPE ASSY FRT SECTION

12 |E92810200001 1 [HER8H CGEaRMaE) PACKING, MUFFLER

13 192050800005 2 |RAEREE(RER) ESK DOMED CAP NUT

14 190191004002 1 |RAMGIZRE M10%P1. 25%L45)  |HEXAGON FLANGE BOLT

14 190191005501 1 |RAMGIZRE M10%P1. 25%L55) |HEXAGON FLANGE BOLT NEW

15 190191008001 1 |ZRAMGIZR M10%1. 25P+80L) |HEXAGON FLANGE BOLT

15 190191008500 1 |ZRAMGIZR M10%1. 25P*85L)  |HEXAGON FLANGE BOLT NEW




13 &%

REAR WHEEL
XWREIXOBEEFESOTRAD
EBLHREALELET,

AL o=ty

e B (L) i (1 A6 1 i

—31




E13#% #w [l (REAR WHEEL)

NO Part No. Q'TY PART NAME PART NAME SPECIFICATION
i SRS £ g ElpxaiE EHEXLTE B

1 M26340016500 1 |REIBRGESR) REAR FENDER

2 190130501401 2 |+ FIEEITE B IR ET (M5%14L) -88G |C-R RECESS PAN HD. TAPPING

3 [M240G320000 1 |#8BA 130/60-13 FRa WHEEL, BR

4 M2406101770 1 |#&®E 03" ) fRIK wheel comp, rear 13" iR

4 M24061016D00 1 ®mE (13" ) B wheel comp, rear 13” 2

5 |P140B330000 1 |&MrE GE#H) VALVE

6 |M2406800000 1 |5k A (M2/R £20200) DISK, REAR BRAKE ALY b, BABLY-K yb $4Un 447"

6 |M24068000001 1 |REREEREAE (M2-220) DISK, REAR BRAKE xtEY-4" b FrYn =547

7 1G1403510000 5 |ATEKEE IR LR (MB*1. 25P*24L) SCREW, FR BRAKE DISK (M8x1.25P*24L)

8 [M2406840000 1 |#BE BUSH

9 |M2406834000 1 |#BX REAR FORK

10 196530600300 1 |EHEERRERA BALL BEARING, DOUBLE SEALED

11 192141700001 1 | F2E PLANE WASHER ATy YUY R L X26F AR L

11 192141600002 1 |F8E (16. 2%23%2. 5) PLANE WASHER ATy7 Yvh HY NEW %26%F & Y

12 192011600000 1 |UZREeg U TYPE SPRING NUT

13 190190804501 1 |RACKER HEXAGON FLANGE BOLT (M8*45L)

14 190190804501 1 |RAGKER HEXAGON FLANGE BOLT (M8*45L)

15 190190802300 2 |RAMKIRE HEXAGON FLANGE BOLT

16 M2406601000 1 |RERER REAR BRAKE CALIPER ER LYY M b

16 |M24066017705 1 |BEkEK REAR BRAKE CALIPER AFRLY-K b

16 |IM24066022J06 1 |BEkEK REAR BRAKE CALIPER xt @Y= yh

17 |M2403720000 1 |&kEHEX(B) CLAMP, BRAKE HOSE (B)

18 |M2403710000 2 |BREHME K (A) CLAMP, BRAKE HOSE (A)

19 190190602002 3 |RALEKIRE M6*20L) HEXAGON FLANGE BOLT (M6*20L)

20 |[M2701050000 1 |BBE YNE) PLASTIC PLUG

22 |M240G4700000 IEE S PG REAR BRAKE PAD ASSY B3 LYy MR yb

22 |IM240F2300005 1 |sEHF#K (N, 9 REAR BRAKE PAD ASSY A#LY-K 9

22 |IM240F1500006 1 |sEHF#R (N, 5) REAR BRAKE PAD ASSY xt @ Y-it g b

24 |1X040C420000 1 ||E YOKE FRLYYY M yb

24 |M240F0800005 1 | YOKE ARLY-H 9

24 |M240F1100006 1 ||E YOKE xt @Y=ty b

26 1921635000000 1 ATy2 vy NEW

27 |M2406824000 1 REAR FORK ASSY 26&ATy7 o EHET NEW

28 |M240F0300006 1 UYL=t AUEHAMY-I Xt mEY-4 b

29 |M240F0400006 1 Y97 b-%5" AbV-N XxtmEY-£ yb B

30 [M240F0500006 1 U¥7T b-%t" AbY XxtmEY-£ yb B

31 [M240F1200006 1 Ny E Y Xxt@EY-% yb

32 [M240F 1300006 1 Nyb e vy X xt@EY-% v b A




BRSNS
F14, OIL COOLER & LH COVER




El4. OIL COOLER

No. |Part No. Q'TY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPhXLTE S e b &
1 |Cc5083010000 1 |#mAaEEaEs OIL COOLER ASSY. o

2 |C5083020000 1 | EAaeis RADIATOR, UPPER
3 |C5083030000 1 | TnAls RADIATOR, LOWER
4 |G1067010000 1 |[hE OIL PLUG
5 |C5083040000 e E OIL SEAL
6 (93560401000 2 |EfIsH LOCK PIN
7 190210601800 8 |RAREIRK HEXAGON SOCKET HD. CAP SCREW
8 |C5083080000 1 |BHSAIERIETE OIL FILTER JOINT
9 [C1082020000 1 |BHBIERS OIL FILTER
10 |C5083050000 1 |#BsaisshEd) OIL COOLER PIPE(1)
11 |M2083061000 1 |BEseIsRhE(2) OIL COOLER PIPE(2)
12 |C5083100000 1 |#nsaisshERERA) OIL COOLER HOSE HOLD(1)
13 [C50830920001 1 |BHseREEERES OIL COOLER HOSE BRACKET
14 |90050501200 1 |+ EE#IRIRET(M5*12L) HEXAGON FLANGE BOLT
15 |C5083070000 4 |#HBE &R OIL PASS BOLT
16 (92141200006 8 |FBHE PLAIN WASHER
17 |C10610100001 1 |EHEhEE RH CRANKCASE M2-125
18 [90190807500 2 |RAM (M8*75L) HEXAGON FLANGE BOLT
ALLORO-125 PAGE 17







FO1 AR $EFwT# 2= (COVER UPPLER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHREE HE EHhxaE EHEXHTE R

1 M26130001NO 1 | AAEEFLEE (FAED HANDLE COVER UPER by b

1 M2613000270 1 | FAEEFLE (BE/) HANDLE COVER UPER {1n-

1 M26130004W0 1 | FAEFLE (BAE) HANDLE COVER UPER 7" -

1 M2613000690 1 |[AEEFLEE (B) HANDLE COVER UPER ATV

1 M2613000710 1 |[AEEFLEE (B) HANDLE COVER UPER +94 b

1 M26130007N0 1 | AEEFEEE B 0990 HANDLE COVER UPER B vAsYyY

2 |M26140026500 1 | FAEFEFTE HANDLE COVER LOWER

3 |M26120026000 1 | AEBFELKED.) HANDLE BAR ASSY. (E.D)

4 IM2613020000 1 EBR AGAINST SUN PLATE

5 190110401200 11 |+ 5858 5 R ET (M4x12L) CR PAN HD TAPPING SC

6 (90191005002 1 |RAMBERE M10x1. 25P*50L) HEXAGON FLANGE BOLT (M10%1.25P*50L)

7 161612011000 E3 SCREW WASHER

8 192061000005 2 |NABAERUENE (M10%1. 25P) -G |HEXAGON FLANGE NUT

9 190040601403 2 |+ rEfREEiRRIEsT AEAEE |C-R PAN HD. MACHINE SCREW

10 (92140600018 2 |FEaBE WASHER ECR-P




&—11
&— 11 41l

10

B\
SPEEDOMETER

F2

&—11




F2 i3 /SPEEDOMETER

No. [Part No. Q'TY PART NAME PART NAME REMARK
HED |FYES HrEl FFHIY &7 FiFRY £ [
1 M2561000000 1 |iE&sES (Y S7) SPEEDMETER ASSY. TURKEY '

2 M256A020000 1 |&s LENS

3 M256A070000 1 |&mty DECORATED PLATE

4 NA 1 | BASE

5 M256A040000 1 g DIGITAL CLOCK

6 M256A050000 1 | ADJUSTING BUTTON ASSY.

7 M256A080000 6 |mEgmY BULB 1.7W

8 M256A06000 1 | CONNECTING WIRE

9 M2544000000 1 |fRERELBEAY (R) SPEED METER CABLE ASSY

10  |M254D060000 1 P INNER WIRE

11 (90110401200 4 | FRRPEE TSRS M4*121) CR PAN HD TAPPING SCREW(M4*12L)

ALLORO-125

PAGE 19




26

cyo WAL DML SBe (e )

\\ L9C CABLESWITCHBACK MIRROR
" 38

5\ 2

- \ | 43(17&1800fED)
14
- 43(1\??1303?;13




F3 B4 BARA R8s (B AEAK) (CABLE. SWITCH. BACK. MIRROR

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
WS %= EHlhx£E EHEXEE g

1 M261F010000 1 | EREBEER LH BACK MIRROR

2 |M25460010000 1 | EEFEABRR HANDLEBAR SWITCH ASSY, LH

6 |G254F0300005 1 | EEEE UPPER COVER ASSY

7 [M254F020000 1 |FE& COVER UNDER

10 [M240G190000 1 |F# SHAFT

11 [M25480300001 IIE:E T STOP LIGHT SWITCH

12 |P154F390000 EEEE ) SCREW, PAN HEAD

13 |P154F400000 1 |[fREELRET SCREW, PAN HEAD

14 |M24030000000 IIE SR FRT BREAKE MASTER CYLINDER

14 |M24030050000 1 |AiskEEE FRT BREAKE MASTER CYLINDER NEW 17 & 18DREIZ4A3TE DT L-tAAY £9,

16 |P140G130000 2 [4R%k SCREW

17 |P140G120000 1 [EwE CAP, RESERVOIR

17 [M240G1300000 1 hFE CAP, RESERVOIR NEW 17 £ 18DRIZ4A3BE DT L-MAAY £9,

18 |P140G110000 2 |KEE DIAPHRAGM

18 |M240G1500000 2 |EE DIAPHRAGM NEW 17 & 18DREIZ43TE DT L-tASAY £9,

19 |P140G240000 2 |ZEFEE BRACKET, MASTER CYLINDER

20 |P140G250000 2 [iEiesRK INNER BOLT

21 |P140G220000 2 |92 BOLT

22 |P140G230000 2 |M#xIRE FLANGE NUT

23 |M240G190000 1 |F# SHAFT

24 |M25480300001 IIE:E T STOP LIGHT SWITCH

25 |P25480000001 1 | EIEFRABRER SWITCH ASSY.RH HANDLEBAR

26 |P254H0100001 1 |NEER2MEE CASE, SWITCH UNDER 2, COMP

27 1G25410000001 1 | AR (EFE) GRIP ASSY, LH

28 1625420000001 1 | ERIEER(ETE) GRIP ASSY, RH

29 |P154H020000 1| NFEER (1) B CASE, SWITCH UNDER 1

30 |[P154F400000 1 |[1REELRET SCREW, PAN HEAD

31 |P154F390000 1 |[fREELRET SCREW, PAN HEAD

32 |M2403701000 1 | % EMERR REAR BRAKE FLUID HOSE COMP.

33 |P14038110000 1 |BREE G HRE JOINT BOLT, BRAKE HOSE

34 192141000018 4 |24 (10. 2D*15Dx1. 5T) PLAIN WASHER

35 |M25446030000 1 |hosHE R CABLE ASSY, THROT

36 90050501202 1 | +PiEEIGEHESSIRET-#G  |CR ROUND HD MACHINE SCREW (M5

37 |M261F020000 1 | ERBEER RH BACK MIRROR

38 |M2616000000 1 |RRSEE (e B/4R) |BACK MIRROR COMP

39 |M24063000000 1 |B%ERE REAR BRAKE MASTER CYLINDER

39 |M24063050000 1| |BsEgEE REAR BRAKE MASTER CYLINDER NEW 17& 18DRIIZ43BE DT L-AAY ET,

40 |M24036020000 1 |ATSE B R FR, BRAKE FLUID HOSE COMP

41 |M240F 3940000 1 70007 U=$329-YY04 -E AbvEyb (12. Tmm)

42 (M240C9940000 1 P47 L-$3R5-YY048 -t AbvEYE (11mm)

43 |[M240G14000000 1 7" b-h NEW 17 & 18FBDRIICAYETS .




c4 o MR (125/160CC)
—= FRONT FORK [




F4 i

X #8 % (FRONT FORK)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHEHE ®=E EHpx£E SHEXELTE FSTRiAY

1 M24430007202 1 |BTXR#E A (R =) M2-125 (Bh R ) FRONT FORK ASSY.

1 M24430016D02 1 AT (=) M2-200 () FRONT FORK ASSY. 200847 WEARE

2 |G144G160000 2 M BFREES) 0IL SEAL

3 1G144C030000 4 1242 HEXAGON FLANGE BOLT

4 1G144C040000 2 |BBEEMH BOOT

5 |G144C050000 2 |NEiEeA BOLT ASSY.

6 [M244C0600002 2 | KEE BIG SPRING

7 |G144C070000 2 INNER TUBE ASSY

8 |1G144C080000 2 | INNER. TUBE COMP

9 [M240C090000 1 OUTTER TUBE LH

10 |G144G100000 2 |fREK COPPER BUSH

11 |G144G110000 2 |RABE HEXAGON BOLT

12 |M244G120000 1 OUTTER TUBE RH

13 |G144G130000 1 |84 GASKET

14 |G144G140000 1 |BHEE DUSTPROOF COVER

15 |G144G150000 1 | Fh& M EE INNER BEARING CAGE

17 |M244G200000 1 | F=RIEER UNDER BRACKET. COMP

18 |M244C2107202 1 | ES B (BRER) OUTER TUBE ASSY. LH

18 |M244G2106D02 1 |ESMER(R) OUTER TUBE ASSY. LH 20084E %7 W LARE

19 [M244G2207202 1 |Es AL (BRER) OUTER TUBE ASSY. RH

19 |M244G2206D02 1 | B ERE(R) OUTER TUBE ASSY. RH 2008417 WABE

20 196630380600 1 |$M% (1/47) 99010600000 BALL BEARING SET

21 196630340400 1 |BEXiEnEh& (5/327) 99010400000 (BALL BEARING SET

22 |E1444050000 1 | EEEERRE UPPER RING-SHAPE NUT

23 |E14440410000 1 |EmEhEHERIR0E STEERING SHAFT LOCK NUT

24 [IM26320011NO 1 |BTEBR (KAL) FRONT FENDER by b

24 IM2632001270 1 (AR (8BER) FRONT FENDER {10-

24  [IM26320014W0 1 81X (BAE) FRONT FENDER 7" -

24 [M2632001690 1 ATtk (B) FRONT FENDER 7399

24 [M2632001710 1 |#TER (B) FRONT FENDER 74 b

24 [M26320017NO 1 |BTERR (0 vAU99) FRONT FENDER IS LUEY

25 192140600018 5 |F8E WASHER

26 190040601600 6 |+ iEAREE R 25 IR 4T (M6x16L) CR PAN HD MACHINE SCREW (M6*16L

27 192110600000 5 |EE E (6D1.8T) SPRING WASHER (6D*1. 8T)

28 [IM2544020000 1 | SEEHFRE (X) CLIP COMP. BRAKE (L.H)




Ty
S
<o
-nzlwl
=3
*T
g
ue
-E
i
mT
i ol
L e
mm
-
aoJ
L




F5 RiitmE(FRONT WHEEL)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
e R HE SHhXLEE EHEXER R

1 1614025010000 1 |BiTdm AXLE , FR WHEEL

2 [P1401010000 1 Ml fm I SPACER

3 195572235700 1 T C & OIL SEAL, TC TYPE

4 196520620100 2 |EHEBEEA (62010) ONE SHIELD BALL BEARING

5 |P9402400000 1 |ERE SPACER

6 [(M2403501000 1 |BTEREERENE DISC, FRONT BRAKE 20084E 1T WLLHT

6 |M24035000004 1 BISKEEFE 2 CRIETE) disc, front brake 20084E T W LLRE

7 1G1403510000 5 |ATZREEAFLRAR (M8x1. 25P+24L) SCREW, FR BRAKE DISK (M8x1. 25P*24L)

9 [(M24011027700 1 ATERE (137) $RIRE wheel comp, FR 13”

9 [(M24011026D00 1 ATERE (137) Ef wheel comp, FR 13” 200847 W LLRE

10 (M240B320000 1 |B78RAE 120/60-13 FR4 WHEEL, FR

11 |P140B330000 1 |®ME (E#H) VALVE

12 |P0566002000 1 |EESREEwmERR METER GEAR ASSY

13 195574052600 1 |TCimEt (52D6T) 0IL SEAL

14 192171800000 1 CENE (18) C CLIP

15 192141900001 1 T #4E (30D*1T) PLAIN WASHER

16 |P1566050000 1 |EHA PAD

17 |P1566040000 1 | EERES SPEEDMETER GEAR

18 192141900002 1 | (24D+1. 2T) PLAIN WASHER

20 192061200001 1 |BHERIRNE LOCK NUT

21 |M24033020000 1 |BT2KEFRER CALIPER ASSY,DISC

22 |M240C0110000 1 |BRERMER BRAKES-THIN COMP

23 |M240€020000 1 = YOKE SPRING

24 |M240C050000 1 |ZEHH BRAKES-THIN PIN

25 |M240C0400000 1 SPRING PIN

26 |M240C030000 1 & RETAINING RING

27 190191004003 2 AR (M10xP1. 25%L40)  |HEXAGON FLANGE BOLT

28 |M240€0900000 1 |HER (E%33.96) DUST BUSH

29 |M240C0700000 1 [EE (E£33.96) 0IL SEAL RING

30 |M240C1100000 1 ;& E(E33.96) PISTON

31 |[M240C0800000 1 [} EE & (I 1% 30. 23) DUST BUSH

32 IM240C1200000 1 RE* Yy

33 |M240C1000000 1 & E(E30.23) PISTON

34 |M240C0600000 1 [mEE (E£30.23) 0IL SEAL RING




Fe MR . s ., el
—— WINDSHIELDFRT [NNER CONER.
FRT HEAD LIGHT.




F6 2Rk,
NO.

Bl A#& WINDSHIELD, HEAD LIGHT)
Q' TY

Part No. PART NAME PART NAME SPEGIFICATION
SHRES H= SHhhxaiE SHEXETE R

1 M26210001NO 1 R (ZhAKE) WIND SHIELD i

1 M2621000270 1 Rk (8EB) WIND SHIELD =

1 M26210004W0 1 Rk () WIND SHIELD 5

1 M2621000690 1 AR (B) WIND SHIELD =2

1 M2621000710 1 AR (8) WIND SHIELD =]

1 M26210007N0O 1 R (5 v+%) WIND SHIELD IP2Y]

2 90040601403 2 | +FERENRRE (AXTHE C-R PAN HD. MACHINE SCREW

3 M2621010690 1 jERfiE (BELXHR) WINSHIELD COVER, FR. 2

3 M26210100001 1 ERfE (h-§ ) WINSHIELD COVER, FR. -1 v547° 20084 LA

4 92370500003 2 |URIGEEERNE (M5) U TYPE SPRING NUT

5 90150501602 3 |t+FHEEEEKIEET (M5%14L) -#G |C-R RECESS PAN HD. TAPPING

6 M26230036500 1 |giNE frt inner cover Yy h-4-F& L 447

6 M262C0126500 1 |BINZE frt inner cover Yryh-3-fF E 8T

7 90130501401 16 |+ +5[E158 5 IR ET (M5+14L) -#8G  |C-R RECESS PAN HD. TAPPING

8 [M26230116500 1 |EEREEE COVER, VIN

9 M26230216500 1 [BINESE PANEL, FRT. INNER COVER

10 |M2701010000 2 |BRENET PUSH RIVET

11 M26610000006 1 |EEEHE (SAE) HEAD LIGHT ASSY NEW

12 1S920613037 2 |LED®Em LED BULB NEW LED®D 447" ICZEE

13 [M266A021000 1 |5 #& (B MRk, ECE) CASE ASSY

14 198151235351 1 [#&E 12V 35/35W) HEADLAMP BULB (35/35W)

15 1S920613037 2 |LED¥E;:a LED BULB NEW LED®D 447" ICEE

16 [M266A010000 1 |EEHE ENR) electric wire comp

16 [M266A0100006 1 |E# 48 (SAE) electric wire comp

17 190130501401 6 |tTFHEESE B BIRET (M5*+14L)-#8G |[C-R RECESS PAN HD. TAPPING

18 192140600005 1 | F8E WASHER




STEP FLOORSTEP PLATE,

ENPIAR

7




F7 J%#5 STEP FLOOR.STEP PLATE.

No. [Part No. Q'TY PART NAME PART NAME REMARK
CHED [T g FFHIY &4 TG A4 =S
1 M2624001650 1 [EESEO@EED STEP FLOOR,LH o
2 M262D001650 G EE S STEP FLOOR,RH

3 M26240117L0 1 iR QEEED KEEL COVER,LH SILVER

4 M262D0117L0 1 [FEaEc) QFEEL KEEL COVER,RH SILVER

5 M2624020650 1 |y PANEL COVER,PEDAL LEVER(LH)

6 M262D020650 1 |FAefE (D PANEL COVER,PEDAL LEVER(RH)

7 M2624060650 1 [= piaans LEFT HANGER COVER

8 M2624070650 1 [ piepens RIGHT HANGER COVER

9 90040601400 4 | FRABTISEBIE M6*14L) CR PAN HD MACHINE SCREW(M6*14L

10  {90040601400 8 |4 FRIBIEASEIEIE (M6%14L) CR PAN HD MACHINE SCREW(M6*14L

11 90210602001 4 |t TR HEXAGON SCOKET SCREW

12 92370500003 2 |UFBERIEMS) U TYPE SPRING NUT

13 |M2624500000 1 |H458() MAT,STEP FLOOR(LH)

14 |[M262D500000 EEED MAT,STEP FLOOR(RH)

15 (90110401200 4 A FRAREEE TSRS M4 12L) CR PAN HD TAPPING SCREW(M4*12L)

16  |92140600005 4 |7 #E\(6.4D*13D*1T) WASHER (6.4D*13D*1T)

17 92140600018 EE: T WASHER

18 (90130501400 2 A 3"&";’!3@[5315‘57 EIZ5BBIE (MS*16L) CR TRUSS HD TAPPING SCREW (M5*16L)

ALLORO-125

PAGE 25




F§ BUTE . RIESH T0E . Bt L0
— FRT LOWER COVERSTEPFLOGR
COVERFRONT FENDER

21 |

Ve-125/150/

N,




F8 T=Z=/MBiR THEZ (LOWER COVER )

NO. Part No. Q'TY PART NAME PART NAME SPECIFICATION
ESHRE = EHpxaE EhExaE b3k

1 [M2626300690 1 |T#E=E(E) (B) LOWER COVER (LEFT)

1 [M26263017L00 1 |T#E=E(E) ($R) LOWER COVER (LEFT)

1 [M26263011NOO 1 |T#EE(E) (F) LOWER COVER (LEFT)

1 M26263017100 1 |T#EE (X)) (B) LOWER COVER(LEFT)

1 M26263017NO 1 | T#EEZ(E) (0 u4%) LOWER COVER (LEFT)

2 |M26265036900 1 |TEE=®R) (B) LOWER COVER (RIGHT)

2 |M26265037L00 1 |TEZ= &) (R) LOWER COVER (RIGHT)

2 |M26265011NOO 1 | TEE &) (F) LOWER COVER (RIGHT)

2 M26265017100 1 |TEZG&) (A7) LOWER COVER (RIGHT)

2 M26265017N0 1 |THEEZE®&E) G UM LOWER COVER (RIGHT)

3 M26213001NO 1 [fiAREME () () TURN SIGNAL FRONT ASSY, INNER COVER

3 M2621300270 1 |[fiAmEsME (k) (&) TURN SIGNAL FRONT ASSY, INNER COVER

3 M26213004W0 1 [fIAREHE () (8 TURN SIGNAL FRONT ASSY, INNER COVER

3 M2621300690 1 |[FIiAMREMHE () (8) TURN SIGNAL FRONT ASSY, INNER COVER

3 M2621300710 1 [fiAREME () () TURN SIGNAL FRONT ASSY, INNER COVER

3 M26213007N0 1 [AiARESME () (U TURN SIGNAL FRONT ASSY, INNER COVER

4 M262A3001NO 1 |[fiAmESME ) (Ok) TURN SIGNAL FRONT ASSY, INNER

4 M262A300270 1 [fiAmEsME ) (&) TURN SIGNAL FRONT ASSY, INNER

4 M262A3004W0 1 |[fiARENE R) (F) TURN SIGNAL FRONT ASSY, INNER

4 M262A300690 1 [fiARESMEEH) (B) TURN SIGNAL FRONT ASSY, INNER

4 |M262A300710 1 |AIARENHE &H) (8) TURN SIGNAL FRONT ASSY, INNER

4 M262A3007NO 1 |AIARESE (H) (i) TURN SIGNAL FRONT ASSY, INNER

5  |M2633001650 1 |BTNIERER LOWER COVER, FRONT

6 92370500003 6 |UZIEE IR (M5) U TYPE SPRING NUT

7 90130501401 2 |+F1EEzRE B BUEET (M5x14L) —5EG C-R RECESS PAN HD. TAPPING

8 90130501401 6 | T+FIEEGE B RIRET (M5+14L) -G C-R RECESS PAN HD. TAPPING

9 |IM266C1210000 1 | ZEaiAREHRE GERERR) LH turn signal comp

10 [M266C020000 1 |HTA ME% LAMP COVER , LEFT

11 [M266C040000 1 [BHEE SPONGY (94vh-n" yY)

12 |M266C010000 1 |fiAMEARE TURN SIGNAL FRONT BODY

13 198221210990 2 |EssEav/1ow Be) BULB 10W

14 [M266C060000 1 B WIRE.

15 |M266D1210000 1 | BalAREHRE GERERR RH turn signal comp

16 |M266D020000 1 |RIAMEER LAMP COVER , LEFT

17 [M266C040000 1 [BHEE SPONGY  (94vh-n" yY)

18 [M266D0110000 1 | ARlAREARE TURN SIGNAL FRONT ,BODY'

19 [M266D060000 1 B WIRE.

20 |M266C050000 4 |pR%k SCREW

21 [M26260316500 1 [EARE COOLING GOVER

22 190130501401 6 |+FiEEzRE B BUEET (M5x14L) —5EG C-R RECESS PAN HD. TAPPING

23 |M2701090000 1 [BEKEEER WATERPROOF PLATE

24 |BF7062900000 5 [EEhH (R FIXED PLATE

25 [NA 1 [NA




F9 wayE. #mE . TSR, R THE.
BODY COVERMIDDLE COVER,
RR LUGGAGE.BODY LOWER COVER,

ic¢
S |
151

18 (82497 14 20°=) JE
ﬁ}*}/ # 11-1(M2-50)
20 g 0 0 ‘

& (R 11=2(M2-125 /150)




FO 5%/, %1732 (BODY COVER)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
SR %= ElpxaE EHEXLTE B

1 [M26250126500 1 |hfEthE FUEL TANK COVER, FR.

2 |M26253001NO 1 |EEHBEE () BODY COVER, LH

2 |M2625300270 1 |EEHEE (#) BODY COVER, LH

2 |M26253004W0 1 | EEHBEE (F) BODY COVER, LH

2 |IM2625300690 1 | EEHEE (B) BODY COVER, LH

2 |IM2625300710 1 | EE5E (8) BODY COVER, LH

2 |M26253007N0 1 |EEBE (0 U9 BODY COVER, LH

3 |M26255001NO 1 |BEEE () BODY COVER, RH

3 |M2625500270 1 | BEHEE (#) BODY COVER, RH

3 |M26255004W0 1 | BEEE (F) BODY COVER, RH

3 |M2625500690 1 |EE8E (8) BODY COVER, RH

3 |IM2625500710 1 |BREEE (H) BODY COVER, RH

3 |M26255007/N0 1 |BEEE (b ) BODY COVER, RH

4 [M26250216500 1 |E5THES BODY COVER, LOWER

5 |M2676000770 1 |#BITZEERKRE) RR LUGGAGE BRACKET

6 190210803504 3 |RAREERR HEXAGON SOCKET HEAD BOLT

7 192140800010 3 | (8%1.6T) WASHER

8 190130501401 2 |+FiEEE S KR ET (M5x14L) -§EG C-R RECESS PAN HD. TAPPING

9 190040601403 1 | +FEBREgRR (AETEE C-R PAN HD. MACHINE SCREW

10 (90130501401 1 |+ E5E B IR ST (M5+14L) -4EG C-R RECESS PAN HD. TAPPING

11 |M2701020000 1 |BFkER WATERPROOF PLATE

12 [M252A3010001 1 |mFEE (8 EE TANK COVER

13 |M252A320000 1 |HEENE (B TANK , INNER COVER

14 [M25213110000 1 HEENER TANK COVER LEVER CABLE

15 192140600018 2 |FuE WASHER

16 190190601500 3 |ARAM#RIRFE (M6x15L) HEXAGON FLANGE BOLT (M6*15L)

17 190050501202 1 |+ E AR IRET-5EG CR ROUND HD MACHINE SCREW (M5x

18 |M252A310000 1 |E=(EH) FACE COVER

20 |M252A360000 4 | EEERH COVER SCREW FACE COVER % & & 54K Mt 2




M2-125 /150

13

RS Wi RN R EWH

SEATFR LUGGAGE
BACK LUGGAGE
13
\\
SN
N,
\'\
N
\\

F10
s




F10 FEEriB k. & %8 (SEAT. FR_LUGGAGE)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
SR = ElpxaiE SHEXLTE B

1 M26710010001 1 (B (NBR) SEAT COMP.

2 |M2681001000 1 |EW (F)M2-150/200 8 HELMET CASE ASSY, FR. M2-125/M2-150

3 [M2681010000 1 |BW%E ($8)M2-150/200/4 HELMET CASE ASSY, RR. M2-125/M2-150

4 190200602001 6 |FEIRE SCREW WITH WASHER

5 192370500003 2 |URIsEZ a2 0E (M5) U TYPE SPRING NUT

6 190150501600 2 | +FEEERRR (AEFEE C-R PAN HD. MACHINE SCREW M2-125/M2-150

7 1625830020000 1 |ERGEE) TA BATTERY ECR-P

8 |[M2624050650 1 |EfREEE BATTERY FIXING COVER M2-125/M2-150

9 [M2624030650 1 |ERE COVER, BETTERY

10 |C1681060000 1 |§TERAT BRACKET, LUGGAGE

11 192040600000 2 |FRAMEKIRIE (M6x1. OP) HEXAGON FLANGE NUT (M6x1.OP)

12 |G1681070000 1 |45 R SPECIAL BOLT

13 [M2701040000 1 | EH REMOVEABLE CABLE TIE

14 |P6706540000 1 |TEafER TOOL SET M2-125/M2-150

19 |G1042030000 2 |BB=E RUBBER PLUG

20 |M2681020000 1 |EMmERE luggage lighting lamp

26 |[M268A010000 1 | LAMP SHELL

27 |[M268A040000 1 |[a LIGHT BULB COMP.

28 |C158C110000 2 |EMmHE BATTERY PACKING M2-125/M2-150

29 |P15830100001 1 |EEme BATTERY PACKING M2-125/M2-150

30 [M2671301000 1 RS SEATLOCK ASSY

31 190040601403 2 |+FERERRIE (AETBE C-R PAN HD. MACHINE SCREW

32 |G26711210000 1 |EEBEHNRR SEAT LOCK LEVER CABLE

33 [M267A320000 1 |EHEE ELECTRIC WIRE COMP.

34 |NA 1 |+FHEHE5E B BURH (16L) CR PAN HD TAPPING SC EBETHHRTE

35 [NA L 3:65) REAR BRACKET B THHRTE




MRIR . ROER . A .

F_ll LICENSE PLATEREFLECTOR,
BACK LAMP,




F11EEAS 1~ A A %8 | LICENSE PLATE.REFLECTOR. BACK LAMP.

No. [Part No. QTY PART NAME PART NAME REMARK
BE | FFR Hrkl FLFH I 678 FiFRY £ b
1 M2636001650 1 s LICENCE PLATE !
2 C5669000000 1 |&~k*4 DOT REFLECTOR DOT

3 92140500014 T EE PLAIN WASHER

4 92040600000 2 |F R M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

5 C1669000000 2 A dEE ) REFLECTOR SIDE

6  |M2666000000 1 sy REAR LAMP ASSY.

7 M266F010000 1 s COVER

8 M266F080000 N EETE BASE

9 98311221050 1 |sEvsw BRAKING BULB

10 [98221210990 2 | Hprsw SIGNAL LAMP (10W)

11 |M266F070000 2 |FicsEss TAPPING SCREW

12 |NA 1 |P2R INNER COVER, RH

13 |NA 1 |p2L INNER COVER, LH

14 |M266F080000 2 |FicsEs TAPPING SCREW

15 (90110401200 1 | FRREEE TSRS (M4*12L) CR PAN HD TAPPING SCREW(M4*12L)

16 92040600000 2 | E R BB QM6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

17 (90040601400 2 | PR pEASE ERET (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

18 92140600005 2 |2 #E(64D*13D*1T) WASHER (6.4D*13D*1T)

19  [M2701010000 2 |Bumgs PUSH RIVET

20 92020500000 1 [ FRIEIQMS*0.8P) HEXAGON NUT (M5*0.8P)

21  |P2635001650 1 | B RS LOWER MUD PROTECTOR, REAR

22 (90110401200 2 | RBEEE TSRS (M4*120) CR PAN HD TAPPING SCREW(M4*12L)

ALLORO-125

PAGE 29




(125/150c0)

FRAME
3

Fi122 % R
1%1.
e




F12.2 1% / FRAME M2-125/M2-150

No. [Part No. QTY PART NAME PART NAME REMARK
HED [FS HrEl FIFHY &7 S 58 i
1 M242A0016002 1 |H1%5855 ED) FRAME ASSY M2-125/M2-150
2 M2421420000 1 |RES LR E) SUPPORTING HOLDER ,STEPFLOOR(LH)

3 M242A420000 1 [HESTESG) SUPPORTING HOLDER ,STEPFLOOR(RH)

4 M2421410000 1 iSRS LICENCE PLATE, LINK PLATE

5 M2481001000 1 [ ERSESRS 125150 CUSHION ASSY, RR M2-125/M2-150
6 M2451031600 1 I iy ENGINE HANGER, LOWER M2-125/M2-150
7 M2451021600 1 | PULL LINKAGE M2-125/M2-150
8 M2451011600 1 |= eieet TRIANGLE SWING ARM M2-125/M2-150
9 X0481130000 6 |mafEyge BUSH,RR AXLE BRACKET

10 [M2451050000 1 |[EENELB SPACER TUBE B

11 (90190601500 1 [ B (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

12 190191004000 2 | B b IR (M10%1.25P*40L) HEXAGON FLANGE BOLT (M10*1.25P*40L)

13 [M2463020000 1 BRI () BACKSEAT PEDAL LEVER COMP (L)

14  |E1463020000 1 |5 R ' PEDAL LEVER, LH

15 |E1463040000 2 | LOCK PIN

16 |E1463050000 2 |EgHEE SPRING

17 (99010600000 2 |[#ERA/M4M BEARING BALL(1/4")

18 (93520201200 2 |BAL 1 COTTERPIN

19  |M2463020000 1 &R () BACKSEAT PEDAL LEVER COMP (L)

20 [M2464020000 LI E D) BACKSEAT PEDAL LEVER COMP (R)

21 |E1464020000 1 |tEe PEDAL LEVER, RH

22 |M2464020000 EET e BACKSEAT PEDAL LEVER COMP (R)

23 (90190604001 4 | e HEXAGON FLANGE BOLT (M6*40L)

24 [X0481070000 3 |EwE GREASE FILLING NUT

25  [C1443020000 1| e UPPER BEARING CAGE

26 [C1443011000 1 |dplEvde s LOWER BEARING CAGE

27 90191412500 1 [ W A M14%1.5P*125L) EXAGON FLANGE BOLT

28 92061400000 2 Wik U B st LOCK NUT,FLANGE U TYPE

ALLORO-125

PAGE 30




(125/150c0)

FRAME
3

Fi122 % R
1%1.
e




F12.2 1% / FRAME M2-125/M2-150

No. [Part No. Q'TY PART NAME PART NAME REMARK
FIE | FEE SrEl FFHY &7 FFqY B
29 |M24510700001 2 |FyEane AUTOMATIC OILING BUSH M

30 (90190601500 2 [P E|hsR R (ME*15L) HEXAGON FLANGE BOLT (M6*15L)

31 (90191420500 1 [ W (M14*1.5P*205L) EXAGON FLANGE BOLT

32 |M2451040000 1 |EsrmisA SPACER TUBE A

33 (90191422000 T e EXAGON FLANGE BOLT M2-125/M2-150
34 (90191002000 4 |F E iR EXAGON FLANGE BOLT M2-125/M2-150
35  |M2451060000 1 [HEEHEEC SPACER TUBE C M2-125/M2-150
36  [X0481140000 6 [ DUSTPROOF

ALLORO-125

PAGE 31




oW N
— FUEL TANK

13——

{ I ' 11
L ——— -—-Jg— 25

18

> INTAKE MANIFOLD
EFURW

19

fces
CARBURETOR

Q




F13 SiH#E ({£izs) (FUEL TANK

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
ESHEN H®=E EHhxsiE EHEXELTE R

2 [M25215000001 1 [Him%E (4 48) FUEL TANK W/0 EEC, OVERSEAS

3 190190601500 1 |RACBIZE M6*15L) HEXAGON FLANGE BOLT (M6x15L)

4 M25217000005 1 Aom=itEs fuel guage comp. ECR-P

5 190200501400 4 |HEEIZHE (M5*0. 8Px14L) BOLT WITH WASHER (M5%0. 8P*14L)

6 |G152A090000 1 |IEHBE FUELLESS PACKING

7 M2521600000 1 |BElIRmFE AD. FUEL TANK

8 [M2526040000 1 |ERE GBS mEIESmEE) BACK FUEL HOSE

9 1922213000001 2 |WRAK B (BH) HOSE CLAMP

10 |M2526020000 1 BT GRmERZERLSMA) FUEL HOSE M2-125/150

11 [M2521800000 1 [BR%EH FUEL PUMP COMP M2-125/150

12 |ES706020000 1 B WIRE CLIP

13 [M2521200000 1 [EHIEE SRR FUEL FILTER ASSY M2-125/150

14 |M2526010000 | | EEBREEHEREEREE) VACUUM HOSE

15 [E1706110000 2 |E® PIPE CLIP

16 |E1706110000 2 |E=® PIPE CLIP

18 |M25260320000 1 [EEE @S HEIMERS) fuel hose M2-125/150

19 |E1706110000 2 |E=® PIPE CLIP

20 192211200001 1 |EREx HOSE CLAMP

21 |P65212100001 1 |smEERES FUEL FILTER COMP.

22 [IM252A010000 1 [5mE RUBBER HOSE

23 IM252A020000 1 [5mE RUBBER HOSE

24 IM252A030000 4 ARIRE K CLIP

25 |M2521220000 1 | OIL FILTER




142 IR , MBI

CENTER STAND,SIDE STAND




F14 chji4E/{8H4#E (CENTER STAND SIDE STAND)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
EHRE e EHpxEE FHEXATE

1 M2461001600 1 |HpsEsE4 (E.D.) CENTER STAND ASSY(E.D)

2 1G1701050000 1 |[BEgEB RUBBER DAMPING, CENTER STAND

3 |E1461121000 1 % SPRING

4 190191003502 1 | ARALKIRR-HEG HEXAGON FLANGE BOLT

5 [M2461010000 2 #BE BUSH

6 |[M246B001600 1 |BIAEfE R (BBE.D) SIDE STAND ASSY BFERILEAMI ~ABELEERLET,

6 |[M246B0036000 1 |BIAE R (BBE.D) SIDE STAND ASSY NEW ExftZR)L RER (RKILbEF Y bEH)

7 192061000001 1 | RACIRE HEXAGON FLANGE NUT (LOOSEPROOF

7 1920608000002 1 |AAMKIRIE HEXAGON FLANGE NUT (LOOSEPROOF [NEW E¥{+=7ARJL +FH

8 1G2462120000 1 |EIpsrsE s SPRING, SIDE STAND

9 [M2486003000 1 [BIZEREAEBRIEMRS ENGINE HANGER COMP.

10 190191018001 1 | RALKIRE-HEG HEXANGON FLANGE BOLT

11 192060800000 1 |AAMBGIEIE (BhEEM8*1. 25P) |HEXAGON FLANGE NUT (LOOSEPROOF

12 |M2486070000 2 BEHE BUSH

13 |G14860500001 1 HEBR RUBBER

14 |M2486010000 2 |124 BOLT

15 190191003500 2 |NATEIRR HEXIGON HEAD BOLT

15 190020803201 2 |RATEIRE (B HEXIGON HEAD BOLT NEW E%ft&HR)L




F15.2

* B &  M2-128 /150

— WIRE HARNESS

2% (CPTIONAL)




FI5EFE2#R (WIRE HARNESS MAIN)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
SRS BE ShhxaE SHEXLE FRA&

1 |[M25816020003 1 |FE#HEX) WIRE HARNESS , MAIN

2 |[ES586600000 1 |ZEREES (20W0.2Q, 5W5Q) RESISTOR

3 190190601500 2 |RACBIZEE (M6x15L) HEXAGON FLANGE BOLT (M6*15L)

4 |B5583600000 LA HORN. L

5 190190801202 1 |RAMKIREESE HEXAGON FLANGE BOLT (M8%12L)

6 |M2584600000 1 |Bhd R COIL COMP IGNITION

7 190070502000 1 | +FEREERHERIRET (M5+20L) CR TRUSS HD MACHINE SCREW (M5%20L)

8 192110500000 1 | BB E SPRING LOCK WASHER

9 198701215000 1 |fREg&k (15A) FUSE

11 |P1701190000 1 | BBEsE RUBBER BRACKET

12 [G1582001000 1 | EFEAIEHISSHE R CDI COMP

14 IM25840000001 1 |ErRIESREES (RiB) constant voltage regulator

15 190190601500 1 [RAMBRE M6x15L) HEXAGON FLANGE BOLT (M6*15L)

16 (92030600004 2 XA HEXAGEON NUT

18 [M2583020000 1 |BEIER BATTERY (+) LINE

19 [M25520000000 1 |EiREER INGITION SWITCH COMP. Yy -4 L D447

19 |M25520000004 1 |EREER INGITION SWITCH COMP. Yy & 447

20 190040602003 2 |TFIERRTELRRIRET (BHB) CR PAN HD MACHINE SCREW

21 1G15825020000 1 | KIEEEHI28 HEAD LIGHT CONTROLLER DC LIGHTING

22 |P2586011000 1 [ HEEEREk (E-—18) FLASHER RELAY ASSY

23 IM255B010000 1 ERESE INDICATE FACE COVER

24 |ES55B010000 [E: KEY Yvy5-$-E L D447

24 IM255B010%*xx4 1 [$8Rt KEY Y494-%—1¢ &447° sokk [ 29y a%-tun - A Y £9,

25 192130600000 1 |[ERZEE (0. 6T) TEETH TYPE WASHER

26 |G158A010000 1 |Z4E8& (IN4007 (ML-6BL)) DIODE

27 162581620000 1 B4R £ BARE (FEA-—AR$EEE)  [SAFE SWITCH, SIDE STAND

28 190040501600 2 | tFrERREELERIRET CR PAN HD MACHINE SCREW

29 |M25816100001 1 BEREZHER GERABEES) |HEAD LIGHT CONNECTINGN WIRE

30 (M25843010000 1 |BYieitEREE delay relay, rack Ay MUTVT BT

31 |G1581200000 1 |EEREHEERS RELAY




F16.LABELS

i i

PRV EEERE LR 5,
EoRAmeENL L B
L ELREER T PR L Al LER L LR gt ]

Ll DL AP T T N A
e - 1

......

»»»»»

In order to lat your scocler run
smoothly, be sure to change
the engine ol at 500 Km for a
new scooter and each 1000Km,

BUBTRCE -2F9qFass
MiM-TOGHNERELE L.
PAFAIPFHET L EHETE
ToLapitnin I EE L

bae

GO ¢




F16 Ah#k (LABEL)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
EHRE #HE EHhxatE EHRXATE R

1 2603001000 1 NOTICE STICKER

2 1616030100001 1 0IL CHANGE STICKER

3 161603020000 1 STICKER FUEL TYPE

4 [M2601020000 2 PGO LABEL 2. 07 -

4 [G1601570000 2 PGO LABEL B, 07 -

5 |M2601100000 2 ALLOR0125 BODY LABEL

6 162601210000 1 REFLECTOR STICKER REAR

7 26030500002 1 SAFTY SWITCH STICKER SIDE STAN

8 |M2601110000 1 REFLECTOR STICKER FRT FENDER




	M2 PL OK.pdf
	M2 PL.pdf
	無題



